SEC. 11, DIV. 4100-1000
PARTS CATALOG
Revised Nov., 1959

Supersedes Dec., 1958

CLINTON

S E R

4100-1000

G E M

DIV. 4100-1000

BASIC
TYPE

80—»;9 1789
@
Sythonag I
17> i
16-——>_ ) ——15

g4l

TYPE “A"

110*"%

59——>ﬂ

USED ON
TYPE “C”

Y,

PRINTED IN U.S.A.



SEC. II, DIV. 4100-1000
S E R I PARTS CATALOG

CLINTON 4100-1000 leXIS)%C Revised Nov., 1959

Supersedes Dec., 1958
G-E~ M

There are three Basic Types of the 4100-1000 Engine covered by this Basic Parts List. Parts not used on
all types are noted. These types are shown as follows: Serial Number Suffix “A"-—referred to as Type A;
Serial Number Suffix “B"—referred to as Type B; Serial Number Suffix “C"-—referred to as Type C.

NOTE: See page "a"” on "How to Identify Your Clinton Engine.”

BASIC PARTS LIST

Rei No PART DESCHIPTION Pari No Quantity
1 AXLE ASSEMBLY — Camshatt (Includes Pin) - . T 21310-A 1
2  BEARING - Sleeve (Plate Assembly) . e 21016
3  BEARING — Main Sleeve (Cylinder Block) . . o 90278 1
4 BLOCK ASSEMBLY — Cylinder (Used on Type A)

(Includes Ref. Nos. 3 and 95) = 31201-A 1
BLOCK ASSEMBLY - Cylinder (Used on Types B and C)
(Includes Ref. Nos. 3 and 99) - 31218-A 1
5 BREAKER POINTS ASSEMBLY - (Used on Type A)
(Includes Ref. Nos. 30, 80 and 90). P5543 1
BREAKER POINTS ASSEMBLY - (Used on Types B and C)
(Includes Ref. Nos. 30, 55, 94 and 116) ... P5735 1
6 BREATHER ASSEMBLY - 6354 1
7  BUSHING — Air Vane (Used on Types A and B) e 7239 2
8 CAM — Magneto Breaker (Used on Type A) e 5707 1
CAM — Magneto Breaker (Used on Types B and C) =S 5751 1
9 CAMSHAFT ___. , e 31010 1
10 CAP & GASKET ASSEMBLY - Fuel : _ - 4517-A 1
11 CAP & GASKET ASSEMBLY - Oil Filler . B 21074-A 1
12 CARBURETOR ASSEMBLY - Clinton = 14362 1
For complete identification of carburetors, refer to Section III,
Div. A, Page 2.
13 CLEANER ASSEMBLY --- Air i o Permot 4546-A 1
14 CLIP — Ignition Shortmq = 3499 1
15 COIL ASSEMBLY — Magneto (With Laminations) (Used on I'ype A)_ P5593-B 1
16 COIL — Magneto (Without Laminations) (Used on Type A)__ = P5593-A 1
COIL — Magneto (Without Laminations) (Used on Types Band C)___ P5733-A 1
17 CONDENSER — Magneto (Used on Type A) _ . __ oo .PS599-A 1
CONDENSER — Magneto (Used on Types B and o s S0 TR P5589-A o
18 CONNECTOR — Flexible Fuel Line (Carburetor). . S — 5053 1
19 CONNECTOR — Hose Connecting = - et 5054 1
20 CORE & BREAKER BOX COVER - (Used on Types B and C)__ Zv: :P5732 1
21 COVER — Dust (Magneto Breaker Points) (Used on Type A)_ 10382 1
COVER — Dust (Magneto Breaker Points) (Used on Types Band C) .  P5743 1
22 COVER — Valve Chamber . . _ _. 5 2t 10324 1
23 CRANKSHAFT _________________. PRI I e AT 31314-1 1
24 DECAL — Air Cleaner . BEEIEN 1< T s S G | e et e . 4561 1
25 L DEGAL-=—Amowhead - - % — - . el e ol 90559 2
26 DECAL — Horsepower & SRR W R EY 90494 1
27 DEFLECTOR ASSEMBLY — Air Cyhnder = 110 M 90504 1
28 DISTRIBUTOR—Oil __. . __ det o e o3 o 3 3101721 1
29 ELBOW — Breather _ e : 2T et (U Al 90610 1
30  FELT — Lubrication (Cam Follower) (Used on Type B itheios .Y PHEOA 1
FELT — Lubrication (Cam Follower) (Used on Typeq B and C)__ - P5742 1
31 FLYWHEEL ASSEMBLY — With Magnets = .=~ _ A S 5752-A 1
32 GASKET — Air Horn to Air Cleaner. . B erl i 10259 1
33 GASKET — Air Horn to Carburetor_. : ey . 3390 1
34 GASKET — Cylinder Head _ . _. e S o o et ek 10253 1
35  GASKET — Bearing Plate, .015 Standard . __ . ..« 10254 1
Available in .010 size.___ = S el 10254-1 1
36 GASKET — Asbestos (Carburetor to Block) ; N— 6002 1
37 GASKET — Cover, Dust (Breaker Points) (Used on Type Fiae 3 10250 1
GASKET — Cover, Dust (Breaker Points) (Used on Type‘; Band C)___ P5744 1
38 GASKET — Oil Filler Cap o =1 3297 1
39 GASKET—Spark Plug L e L e Lo 3115 1

PRINTED IN U.S.A. DIV. 4100-1000  PAGE 2



SEC. II, DIV. 4100-1000 S FE R I
PARTS CATALOG CLINTON BASIC
Revised Nov., 1958 o -lm
Supersedes Dec., 1958 41 o TYPE
G E M
BASIC PARTS LIST (Contmued)
Ref. No. PART DESCRIPTION Part No. Quantity
40 GASKET - Valve Chamber Cover; B Sl e e e RO Y 10251 1
GASKET KIT — Engine Overhaul .__________ HAte MR 91560 ]
41 GROMMET — Magneto (Breaker Lead Wire) (Used on Type R (53 10387 1
42 HEAD —Cylinder ________________________ S¥em Ee BRI 2. 5 31011 1
43 BORN T=0Rir . . ienes we Besll cevichoel e e Le BEAE Boini e 91980 1
4 HOUSING ASSEMBLY — Blower .__..._________.______.____...._.. 21007-D 1
45 KEY — Flywheel _ L Fons = HES O 10339 1
46 LEAD — HiTension, Magneto (Used on Type A oo __.______ P2055 1
LEAD — Hi-Tension, Magneto (Used on Types B and 0¥ S 25PN 1
47 LEVER — Speed Adjusting (Used on Types Aand B)._______._______ 4441 1
LEVER — Speed Adjusting (Used on Type C)___ .. __________________ 90584 1
48 LEVER ASSEMBLY — Speed Regulatmg (Used on Type C)-. . 90585-A 1
49 LINE —Fuel, Flexible ___ _______ e L o=F AL SIS 6316 1
50 LINK — Carburetor to Air Vane (Used on Type IS PO, ey 21020 1
LINK — Carburetor to Air Vane (Used on Types Biond-C)Estas. S5 31402 1
51 LOCK — Connecting Rod Screw_________________________________. 31432 2
§8 MTETLER - A5 slnleter i sl ¥l o0 FESIE. SIH L B80S0 4500 1
53 NUT—Starter Pulley . ____ e N S e 5877 1
$4 MUT —Lock Mulllers™ Sewas wF s 00IE T BT St s SO0 4425 1
55 NUT — Terminal Condenser Lead (Used on Types Band C)__________ 5740 1
M BUT-—Wing (AirCleamer)szirer o -5 .5 T 00 o G50 TTE 7044 1
57 NUT & L'W ASS'Y — V4-28 Hex. (Carburetor Mounting). ____ 3255-A 2
58 PN —Camshaft Axle _________________________________________. P 10392 1
59  PIN — Pivot, Air Vane Governor (Used on Types A cnd Bt it 7238 1
PIN — Pivot, Air Vane Governor (Used on Type (6 EENEE s S 10015 1
86, PON—Wriste._ .. ... TSl TRNEe] 6024 1
81 PISTON — Standord_____________ . 31001 1
PISTON ASSEMBLY — Standaxd _________________________________ 31001-A 1
NOTE: Piston Assemblies are available in the following oversizes:
.005, .010, .020, .030 and .040. Order by Part Number and
ify oversize.
NOTE: Piston Assembly includes Ref. Nos. 60, 61, 69, 70, 71 and 72.
2 PMAYE—Name .. .. ... > ... . .=>5SeS g 6530 . 1
63 PLATE ASSEMBLY — Bearing (Includes Ref. Nos. 2 and 96)________- 10047-A 1
64 PLATE — Valve Spring Retainer__________________________________ 10013 ol
85  PLUG VNPT (Ol Brain)e.& s=oad oo Seadi S8dn R it 3289 2
66 PULLEY — Assembly (Starting)_ . _._._____________________________ 12397 1
87 RETAINER — Air Vane (Used on Types Aand B).__________________ 4430 1
68 RETAINER — Valve Spring _ . .. . __________________________ 3028 2
69  RING — Compression, Standard _____ e et e e e SULY L 6026 1
70 BING- —0Oil Stondard-. oo oo oo T LB e Tl el e 6006 it
71 'BING —=Relainer WristPin... ... S3med ot st il car s 6034 2
72 BRING —Scraper..Stendard- .2 o= o o 0. B 6027 1
BRING 8ET— Stondond, -0 o oo ceema® antels 10023 1
NOTE: Ring Sets are also available in the following oversizes:
.005, .010, .020, .030 and .040. Order by Part Number and
specify oversize.
NOTE: Ring Set includes Ref. Nos. 69, 70 and 72.
78 RIVET “Tubular (Name Plate) ____- =o' = T o sornor on 20 o 5469 4
74 ROD ASSEMBLY — Connecting _________ _______________________ 31002-A 1
75 ROPE ABBEMBLY —— Biarter . oo mmnmmemees SR E e 4266 1
76 =8CREEN — Rotatingi=—— oo - oo o 90092 1
77 SCREW — RH.S.T., 8-32 x 4/5 (Condenser to Plate, Used on Types
Biandi@)l == e e e 5741 1
78 SCREW —HH.C, Y%-20x 1% (Connecting Rod Cap)___________ ____ 3235 2
79 SCREW —P.H.S.T., #6-32 x ¥4 (Coil to Laminations, Used on Type A) 5641 1
80 SCREW —R.HM., #6-32 x ¥4 (Breaker Points Terminal, Used on »
yper A e e e e 5664 1
81 SCREW — H.H. Slotted S.T., #8-32x % (2—Deflector to Block)
(2—Breaker Points Cover, Used on Type A)_____________________ 5644 4

PAGE 3

DIV. 4100-1000

PRINTED IN U.S.A.



: SEC. II, DIV. 4100-1000
Eaiel IE o8 PARTS CATALOG

S
CEINTO N 4100'1000 ?égi:c Revised Nov., 1959

Supersedes Dec., 1958
G E M

Ref. No. PART DESCRIPTION Part No. Quantity
82 SCREW R.H.M., #10 24x 1/4 (Blower Housmg to Fuel Tcmk) S 5643 2
83 SCREW — RH.M., #10-24 x 6% (Air Cleaner to Air Horn)____________ 5636 1
84 SCREW —HW.H.,, 5/16-18x 174 (Cylinder Head to Block).._. . _____ 5654 8
85 SCREW — Knurled #8-32 x 7& (Speed Regqulating, Used on Type C)__ 5863 1
86 SCREW — Shoulder, 10-32 x 3" (Lever, Speed Adjusting). _.._._______ 4440 1
87 SCREW & L'WASHER ASS'Y — H.H.C., %-20 x ¥2 (Blower Housing

tolBlgak) e, o o el e e T b ol D) ramna il 3205-G 2
88 SCREW & L'WASHER ASS'Y —HH.C., Y%-20x1% (Bearmg Plate
toilech) . o s b Vs B sl oeerdun Ui e dtecidinS 5613-G 7
89 SCREW & L'WASHER ASS'Y —HH.C., #10-24x ] (Laminations to
Bocfid o o o o Sl ol howlll nnedee ol Losant o W E 5682-A 2
90 SCREW & L'WASHER ASS'Y — RHM., #6-32x5/16 (Breaker Points
to Block, Used on Type &) .- oo ol v 5444-F 1
81 SCREW & L'WASHER ASS'Y —RH.M., #8-32x 11/16 (Air Horn to
Corburetor) ... . e o el LA G 5877-A 2
92 SCREW & L'WASHER ASS'Y — HH.C., #10-24 x ¥ (Valve Chamber
Cover) ... _____ . el 5645-A 2
93 SCREW & L'WASHER ASS'Y — HHS.T, #1032x % (Speed Regu
ldorsUsed ondype €). 0 o 0 . wocnl mn el i e e b ) 5838-A 1
94 SCREW & L'WASHER ASS'Y — RHM., 832 x % (Breaker Points to
Breaker Box, Used on Types B and C) ____________________ e 5737 1
85 SEAL —-Oil(®Block) .. __ e en ol L e N 10012 1
. 98  SEAL — Bearing Plate Assembly _________ 3026 1
97 SHIELD — Flywheel ___________ WP T e T T 90502 1
98 SPARK PLUG & GASKET ASSEMBLY . _ K90531-A 1
99 SPRING —Breaker Box Cover ______._.___ ... . ... .___ S, T Y P5745 1-
100  SPRING — Compression (Knurled Screw, Used on Type C)._________ 90586 1
101 SPRING — Compression (Air Vane) (Used on Type A).__ . __ 10005 1
102 SPRING — Air Governor (Used on Type A).._ LEend BN L 10336 1
SPRING — Air Governor (Used on Types B and C)_____ ____________ 90842 1
109 _BPREING-—Volve-t. oo oL b0 0 allgnld dn Lol il im0 3068 2
104 STUD — Carburetor Mounting - ___ 5659 2
105 TANK ASSEMBLY — Fuel (Includes Ref. No. 10).___________________ 21380-A 1 .
106 TAPPET — Valve _______ 10009 2
107 TERMINAL — Jamtite Breaker Points (Used on Types B and C).______ P5738 1
108 VALVE —-Exhoust . .. .. .. oo ooiiii_l 10301 1
VALVE — Exhaust, .010 Oversize ________________________________ 10321 1
108 VALVE -Intake ... ... .. ... . . . " o 10302 1
VALVE — Intake, .010 Oversize _______ . _______ 10322 1
110 VANE — Air Governor (Used on Types A&B)______________________ 10393 1
VANE — Air Governor (Used on Type C).__________________________ 10014 1
111 WASHER Muffler __________ .. 7444 1
112 WABHER-—'C” Valve Keeper _.......oocucuccicinmunvuoboliz, 3291 2
113 - WABNER — StavterPulley & ) 00 b s s Lo ion o s il 5880 1
114 WASHER — Rubber (Screw to Air Cleaner)________________________ 5906 1
115  WASHER — Speed Adjusting (Used on Type C)____________________ 3279 1
116  'WASHER — Terminal Condenser Lead (Used on Types B and C)_____ 5739 1
117  WASHER — Lock (Blower Housing to Fuel Tank). __________________ 5300 2
118  WASHER — Lock, Spring Tension (Speed Requlating)
(UsedonTypesAandB)___ 21305 1

PRINTED IN U.S.A. DIV. 4100-1000 PAGE 4



SEC. IL DIV. 4100-1000
PARTS CATALOG

Revised Nov., 1959 QL I

Supersedes June, 1959

The udcp(uhon of Clinton Enqmeq to a w
complete list of all Models produced up to

E S

G E M

NTON

MODEL
VARIATIONS

ide variety of uses results in what is known as
issue date (shown above).

Model Vrmcmons
Opposite each Engine Model listed are the Part Numbers

Followmq is the

and/or Assembly Numbers for the Series used IN ADDITION TO or IN PLACE OF the parts illustrated and shown on the Basic Parls
Refer to other sections of this Manual when Assembly Numbers are given to find the

List preceding this Model Variations List.
Parts List for these assemblies.

See page (a) on "How to Ideniify Your Clinton Engine.”

B 58 P & g =% ] ] tY g Y
: selk Eg B4 g 5 g
: s Ef  Sgi E5 g3 A0 B E3E By
TR U o 'ga 5 ,‘é_": O 92 0.9 H & Zm
s & 2, n fag wEg vy §°¢ o U%ag +3TE
Bg 3 w5 888 .3 @ 3%y "L EEY BEa
o5 ° g... Gob §° 2, O_4 [l\gﬁog S
g a<8 a4 2 g, @8 <oy |
8 o | g H.2 @8 EW SE# KTO W, w A3y
2§ = 2 5 OBE 3m  Zag ﬁg'é vgd T8n gEg
35 A =8 |88 Py o8 86T Bus |28 ES2s
@O 3 B> > . %5 EAS £8o-,8 TET »m.5 ZE5Q
|y @ a2 JEL A~E P8 MEL W3e JET S8 g
g3 5 . @f% &Py zigbEgn g Mpy Ex
Q™ = 28 E"” pyb 38 Op, QA0 E,g»a Iy
0z 4 GUE wif LAE XTHOZ4 Ugy pue Of
s 5 Feg myd Do, 42fagTg gt 258 mof
W o 9 £ 28 B gD 0RO By vt
Z3 Z L85 BEY ;sggsugg.ed Eag MEY B
R ] = s 5 e b= o 5 i
Qo 9 ags OzZm Sad <x8 FEA FEC <24 584
A b ) ) 8 @ (8] 0 o =
41001000 NO VARIATION USE BASIC PARTS LIST 7
41001101  Notes 1 & 2 _ . SKb56D P9
ALODHOE R > o o BCE ) A = s
41001103  Note 1 - 21016 SK-560 10048-A P
4100-1104 Note 4 . .
41001105 Notes 4 &5 B Sl
41001106 Note 3 B : . 6343
41001107  Notes 1 & 4 313001
41601000  Note 7 31306-1  10048-A £
41901000  Note 6 3131001 3670 10049-A
41901101 Note 6 e 31312 3670 10049-A
4190-1103 Note 6 ey _8laoEl _ge7o. - & P30
4190-1104 Note 8 3 231310 0=E700 S e e e
41901105 Note 6 _ 31318 3670

Use the preceding Basic Parts List except as

P90996 21013-F

STARTER — RECOIL. Refer to Sec. III,

P90996 21013- F

shown below.

""Clock” posi-

tion shows mounting of reduction unit

Refer to Sec. III, Div. C for Parts List.
in relation to Crankshaft.

! MOUNTING POSITION —

Numbers Shown). Refer to Basic Parts
List for corresponding part.

Div. H for Parts List.
| HOUSING ASSEMBLY — BLOWER (Part
| REDUCTION GEAR (Assy. Nos. Shown). ||

i
li
{
i
|
I
1"
|

PSOSSB 21013 B

P90986 21013-F
PSOSSS 21013F

P90996 21013-F

~ P90996  21013-F

3800

996 21013F

NOTE 1-—Use 21351 Horn (Air), 5052 Elbow,
‘NOTE 2 --This is a Basic 100 Series engine.

4533 Tube (Breather).

For standard parts, refer to 100 Basic Parts List.

NOTE 3-—-Use 14363 Carburetor, 10417 Bracket (Slide Mounting), 5644-A Screw & L'Washer, 10432 Shroud (Carburetor), 10431-A Slide
Assembly, 31462 Clamp, 10373 Spring, 5825 Rivet, 5415 Screw (Carb. Shroud to Slide Mounting Bracket) (2), 31493 Spring,
14290 Nul (Insulation), 10364 Clip (Shorting), 31486 Grommet, 12409-A Wire Assembly (Shorting), 5522 Nut (Hex.), 5405

Screw, 5051 Valve (Fuel Shut-Off),

10320 Knob, 5444-A Screw & L'Washer, 5481 L'Washer.

NOTE 4 -Use 21376-A Bracket Assembly (Remote Control), 5309 L'Washer, 4448 Stop Throttle Lever, 21375-A Lever Assembfy,

5681 Screw.

NOTE 5- Use 12409-A Wire Assembly (Shorting), 5566 Grommet, 5644 Screw, 5522 Nut.

NOTE 6-- Use 21328 Ring (Retaining), 21329
NOTE 7--Use 3136 Seal.

PAGE 1 DIV. 4100-1000

Ring (Retaining), 6189 Spacer, 3764 Seal (Oil).

PRINTED IN U.S.A.



